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N77(10M)_DFT-s- N77(10M)_DFT-s-
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Spectum
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Alten: 30 &8 Adten: 30 68

Ref Lyl Offset 18.65 08
Scale/Div 10.0 48

OV 10.0 B Ref Value 30.00 dBm
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samranis. FCC RF Test Report Report No. : FG472418T

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Ref Lyl Offset 16.08 4B
Ref Vialue 30.00 dBm

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

Start 3.450 GHz Start 3.450 GHz Stop 3,600 GHz

41 Rangs 4 Fanga Tatie
Measure Trase
Trace Type

Ampliude

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

s 08 Tng: Frae Run
Gale: OF

Ref Lyl Offset 16.08 4B
Ref Vialue 30.00 dBm

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

Stop 3,600 GHz

Sporton International Inc. (ShenZhen) Page Number 1 A4-31 of 35
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report

Report No. : FG472418T

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Asn: 3068

Scale/Div 10.0 48

Start 3.400 GHz Stop 3550 GHz|
41 Range Tt

N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Asn: 3068

A Range

Scale/Div 10.0 48

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
Specinum
Spurious

Aiten. 3068

Ref Lyl Offset 18.67 o8
ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.550 GHz

Amplitg

N77(50M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 3068

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

Stop 3.550 GHz
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samranis. FCC RF Test Report Report No. : FG472418T

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Ref Lyl Offset 16.63 dB
Ref Vialue 30.00 dBm

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

o ' “HJ}JJ.'_L\J_L_J_..H-

Start 3.450 GHz Start 3.450 GHz Stop 3,600 GHz

41 Rangs 4 Fanga Tatie
Measure Trase
Trace Type

Ampliude

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

s 08 Tng: Frae Run
Gale: OF

Ref Lyl Offset 16.63 dB
Ref Vialue 30.00 dBm

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

Start 3.450 GHz Stop 3,600 GHz Stop 3,600 GHz

40 Rangy
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samranis. FCC RF Test Report

Report No. : FG472418T

N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Asn: 3068

Frequen

N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

Asn: 3068

A Range
ScaleDiv 10.0 08

Stop 3,600 GHz

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH
Specinum
Spurious

Aiten. 3068

Ref Lyl Offset 18.63 08
Ref Value 30.00 dBm

Amplitude

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Aiten. 3068

Ref Lyl Offset 18.62 08
Ref Value 30.00 dBm

Start 1.400 GHz Stop 3.600 GH,
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Aiten. 3068

Ref Lyl Offset 16.08 4B
Ref Val

Ref Lyl Offset 18.65 08
Ref Value 30.00 dBm

RBW opFreg  REW Frequency  Ampliude
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samranis. FCC RF Test Report

Report No. : FG472418T

Software Version: 23.06.1602

FR1 N77 MIMO-ANTY7

Frequency Stability

NR SCs Bandwidth
Band (kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Deviation Verdict Environment

(ppm)

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0040 PASS NV

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0027 PASS Lv

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0037 PASS HV

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0034 PASS -30C

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0061 PASS -20C

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0029 PASS -10C

77 30 20 633334

3500.01

DFT-s-
OFDM
QPSK

50@0

0.0025 PASS 0C

77 30 20 633334

3500.01

DFT-s-

50@0

0.0052 PASS 10C

7 30 20 633334

3500.01

50@0

0.0040 PASS 20C

7 30 20 633334

3500.01

50@0

0.0067 PASS 30C

7 30 20 633334

3500.01

50@0

0.0056 PASS 40°C

7 30 20 633334

3500.01

50@0

0.0064 PASS 50C
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samranis. FCC RF Test Report Report No. : FG472418T
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
7 30 20 633334 3500.01 OFDM PI/2 50@0 4.06 13 PASS
BPSK
DFT-s-
77 30 20 633334 3500.01 OFDM 50@0 4.96 13 PASS
QPSK

N77(20M)_DFT-s-OFDM_PI_2-

BPSK_Outer_Full_Mid_CH

g RF Burst
#F Gan: Low

N77(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Tig.RF Burst
#F Gan Low

Sporton International Inc. (ShenZhen)
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samranis. FCC RF Test Report Report No. : FG472418T

Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)

77 30 10 633334 3500.01 CFSSEEM 24@0 85712 9.862
CP-OFDM

77 30 10 633334 3500.01 16 onr 24@0 8.5832 9.543
CP-OFDM

77 30 10 633334 3500.01 & oA 24@0 8.5418 9.839
CP-OFDM

77 30 10 633334 350001 Qoo 24@0 8.5921 9.479

77 30 15 633334 3500.01 C%‘g’gg"" 38@0 13.579 14.69
CP-OFDM

77 30 15 633334 3500.01 6 onr 38@0 13.603 14.94
CP-OFDM

77 30 15 633334 3500.01 o oA 38@0 13.585 14.53
CP-OFDM

77 30 15 633334 350001 Qoo 38@0 13.579 14.7

77 30 20 633334 3500.01 CZ‘S&E M 51@0 18.223 19.3
CP-OFDM

77 30 20 633334 3500.01 6 on 51@0 18.222 19.28
CP-OFDM

77 30 20 633334 3500.01 & oA 51@0 18.189 19.27
CP-OFDM

77 30 20 633334 350001 oot 51@0 18.203 19.3

77 30 25 633334 3500.01 CZ‘S&E M 65@0 23.199 24.7
CP-OFDM

77 30 25 633334 3500.01 6 on 65@0 23.207 24.49
CP-OFDM

77 30 25 633334 3500.01 o oA 65@0 23.232 25.85
CP-OFDM

77 30 25 633334 350001 Geotan 65@0 23.29 25.19

77 30 30 633334 3500.01 CFSSEEM 78@0 27.817 29.21
CP-OFDM

77 30 30 633334 3500.01 16 onu 78@0 27.903 29.38
CP-OFDM

77 30 30 633334 3500.01 o oA 78@0 27.9 29.67
CP-OFDM

77 30 30 633334 350001 Qoo 78@0 27.867 28.95

77 30 40 633334 3500.01 CgSgEM 106@0 37.808 39.46
CP-OFDM

77 30 40 633334 3500.01 6 on 106@0 37.862 39.37
CP-OFDM

77 30 40 633334 3500.01 & oA 106@0 37.797 39.49
CP-OFDM

77 30 40 633334 350001 Qoo 106@0 37.792 39.25

77 30 50 633334 3500.01 CF(’?'SEEM 133@0 47574 49.09
CP-OFDM

77 30 50 633334 3500.01 6 on 133@0 47,611 4931
CP-OFDM

77 30 50 633334 3500.01 o oA 133@0 47538 49.08
CP-OFDM

77 30 50 633334 350001 oo 133@0 47.56 49.4

77 30 60 633334 350000  CPOFDM  6@0 57.871 59.85

QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A5-3 of 32
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samranis. FCC RF Test Report Report No. : FG472418T

CP-OFDM

77 30 60 633334 3500.01 16 onM 162@0 57.816 59.93
CP-OFDM

77 30 60 633334 3500.01 & oM 162@0 57.761 60.27
CP-OFDM

77 30 60 633334 350001 Goiw oy 162@0 57.825 59.94

77 30 70 633334 3500.01 CF(SSEEM 189@0 67.664 69.82
CP-OFDM

77 30 70 633334 3500.01 16 oA 189@0 67.483 69.73
CP-OFDM

77 30 70 633334 3500.01 6 OAM 189@0 67.536 69.87
CP-OFDM

77 30 70 633334 350001 Gei 189@0 67.516 69.71

77 30 80 633334 3500.01 CFSSEE M 217@0 77.524 79.87
CP-OFDM

77 30 80 633334 3500.01 16 oA 217@0 77.581 80.08
CP-OFDM

77 30 80 633334 3500.01 & oM 217@0 77.473 80.1
CP-OFDM

77 30 80 633334 350001 Gow oy 217@0 77.413 80.0

77 30 90 633334 3500.01 C'SSEE M 2a5@0 87.48 90.28
CP-OFDM

77 30 90 633334 3500.01 16 onM 245@0 87.454 90.21
CP-OFDM

77 30 90 633334 3500.01 & oM 245@0 87.335 90.22
CP-OFDM

77 30 90 633334 350001 Gow oy 245@0 87.324 90.38

77 30 100 633334 3500.01 C'SSEE M 273@0 97.801 100.8
CP-OFDM

77 30 100 633334 3500.01 16 onM 273@0 97.476 100.6
CP-OFDM

77 30 100 633334 3500.01 & oA 273@0 97.511 100.3
CP-OFDM

77 30 100 633334 350001 Geg o 273@0 97.618 100.6
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samranis. FCC RF Test Report

Report No. : FG472418T

N77(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidh
Total Power

N77(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidh
854

Center 3.50001 GHz

N77(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BWW 100.00 kHz

Total Paver

N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG472418T

N77(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh

N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Center 3.50001 GHz
#Res BW 150.00 kHz

N77(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 150.00 kHz

Total Paver

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen)
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samranis. FCC RF Test Report

Report No. : FG472418T

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
ms (1001 pts)

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

Center 3.50001 GHz
#Res BWW 200.00 kHz

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BWW 200.00 kHz

Total Paver

N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418T

N77(25M)_CP- N77(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 50 MHz, [Center 3.50001 GHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N77(25M)_CP-OFDM_64 N77(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, [Center 3.50001 GHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A5-8 of 32
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samranis. FCC RF Test Report Report No. : FG472418T

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.50001 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.50001 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A5-9 of 32
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samranis. FCC RF Test Report Report No. : FG472418T

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz, [Center 3.50001 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
] ey C

#Video BW 13000 MHz" Span 80 MHz, [Center 3.50001 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A5-10 of 32
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samranis. FCC RF Test Report

Report No. : FG472418T

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz #Video BW 1.6000 MHz' Span 100 MHz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

#Video BW 16000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts)

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Center 3.50001 GHz #Video BW 1.6000 MHz"
#Res BW 510.00 kHz

Ocaupied Bandwidth

Total Paver

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
=

Center 3.50001 GHz #Video BW 1.6000 MHz"
#Res BW 510.00 kHz

Ocaupied Bandwidth

Total Paver

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418T

N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 20000 MHz" Span 120 MHz| [Center 3.50001 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_64 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308
] ey C

#Video BW 20000 MHz" Span 120 MHz| [Center 3.50001 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A5-12 of 32
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samranis. FCC RF Test Report Report No. : FG472418T

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 2.4000 MHz" Span 140 MHz| [Center 3.50001 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308
] ey C

Scale/Div 10.0 B

Pottan, b

#Video BW 2.4000 MHz" Span 140 MHz| [Center 3.50001 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A5-13 of 32
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samranis. FCC RF Test Report Report No. : FG472418T

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

bl A

gt

#Video BW 2.7000 MHz" Span 160 MHz| o #ideo BW 2.7000 MHz" Span 160 MHz]
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

77 30 10 630334 3455.01 DFT-s-OFDM 1@0 see graph
BPSK

77 30 10 630334 3455.01 DR OF oM 1@0 seegraph  PASS

77 30 10 630334 3455.01 D':Téf;g}f DM 1@0 seegraph  PASS

77 30 10 630334 3455.01 DFT-s-OFDM 1@0 see graph
QPSK

77 30 10 630334 3455.01 DFTQ'SF;;'; DM 1@0 seegraph  PASS

77 30 10 630334 3455.01 DFT;P'gE DM 1@0 seegraph  PASS

77 30 10 633334 3500.01 DFT-s-OFDM 1@0 see graph
BPSK

77 30 10 633334 3500.01 PP oM 1@0 seegraph  PASS

77 30 10 633334 3500.01 PP oM 1@0 seegraph  PASS

77 30 10 633334 3500.01 DFT-s-OFDM 1@0 see graph
QPSK

77 30 10 633334 3500.01 DFT;P'gE DM 1@0 seegraph  PASS

77 30 10 633334 3500.01 DFT;P'gE DM 1@0 seegraph  PASS

77 30 10 636332 3544.98 DFT-s-OFDM 1@0 see graph
BPSK

77 30 10 636332 3544.98 PP oM 1@0 seegraph  PASS

77 30 10 636332 3544.98 DFT;P'gKF DM 1@0 seegraph  PASS

77 30 10 636332 3544.98 DFT-s-OFDM 1@0 see graph
QPSK

77 30 10 636332 3544.98 DFT;F;;E DM 1@0 seegraph  PASS

77 30 10 636332 3544.98 DFT;F;;E DM 1@0 seegraph  PASS

77 30 50 631668 3475.02 DFT-s-OFDM 1@0 see graph
BPSK

77 30 50 631668 3475.02 PR oM 1@0 seegraph  PASS

77 30 50 631668 3475.02 PP oM 1@0 seegraph  PASS

DFT-s-OFDM

77 30 50 631668 3475.02 oPSK 1@0 see graph

77 30 50 631668 3475.02 DFT;F;;E DM 1@0 seegraph  PASS

77 30 50 631668 3475.02 DFT;F;;E DM 1@0 seegraph  PASS

77 30 50 633334 3500.01 DFT-s-OFDM 1@0 see graph
BPSK

77 30 50 633334 3500.01 DFT;;SO}E DM 1@0 seegraph  PASS
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77 30 50 633334 3500.01 D':Téf;g}f DM 1@0 seegraph  PASS

77 30 50 633334 3500.01 DFT-s-OFDM 1@0 see graph
QPSK

77 30 50 633334 3500.01 DFTQ'SF;;'; DM 1@0 seegraph  PASS

77 30 50 633334 3500.01 DFT;;gE DM 1@0 seegraph  PASS

77 30 50 635000 3525.0 DFT-s-OFDM 1@0 see graph
BPSK

77 30 50 635000 3525.0 DR OF oM 1@0 seegraph  PASS

77 30 50 635000 3525.0 DR OF oM 1@0 seegraph  PASS

DFT-s-OFDM

77 30 50 635000 3525.0 QPSK 1@0 see graph

77 30 50 635000 3525.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

77 30 50 635000 3525.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

77 30 100 633334 3500.01 DFT-s-OFDM 1@0 see graph
BPSK

77 30 100 633334 3500.01 PP oM 1@0 seegraph  PASS

77 30 100 633334 3500.01 PP oM 1@0 seegraph  PASS

77 30 100 633334 3500.01 DFT-s-OFDM 1@0 see graph
QPSK

77 30 100 633334 3500.01 DFTéSF;g}E DM 1@0 seegraph  PASS

77 30 100 633334 3500.01 DFTéSF;g}E DM 1@0 seegraph  PASS

Sporton International Inc. (ShenZhen) Page Number : A5-18 of 32

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report

Report No. : FG472418T
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_BPSK_Edge 1RB_Left High CH
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